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| Att 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 2.20 dBm
2.466630 GHz
10 dBm M2[1] -46.48 dBm
M1 20.363850 GHz
A
0 dem
-10 dBm

50 dfn—j2.L -18.080 dem

-30 defn

-40 dpy

3

-50 dey

El

-70 dBm

Start 1.0 GHz
—

30001 pts

L J

Date: 4.8

Stop 26.5 GHz
e 5108 26,5 CHZ
) W e
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11AX20MIMO_Ant2_2462_30~1000

Spectrum T

Ref Level 20,00 dém  Offset 12.13 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 52.20 dBm

889.6660 MHZz|
10 dém:

0 dem

-10 dBm

20 dem—P1 -18.330 dBm;

-30 dBm:

-40 dem:

-50 dBm: 11

70 dem

Start 30.0 MHz 30001 pts Stop 1.0 GHz
L JU J [T
Date: 4.SEP 02 18:33:29

11AX20MIMO_Ant2_2462_1000~26500

Spectrum T
Ref Level 20,00 dBm  Offset 12.13 dB & RBW 100 kHz
o Att 20de SWT 255 ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 0.22 dBm)
2.458130 GHz
10 dBm M2[1] -45.98 dBm
20.328150 GHz
M1
0 dem|
-10 dBfm
5 dgn—01 -18.330 dBm:
-30 defn
-40 dBefmn e
-50 den
=70 dBm
Start 1.0 GHz 30001 pts StuE 26.5 GHz
—_— ]
[ il J [T REEEERE]
Date: 4.8 9
Sporton International Inc. (Kunshan) Page Number 1 A122 of A128

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



searrancas. FCC RF Test Report Report No. : FR382801C

11AX40MIMO_Ant1_2422_30~1000

Spectrum T

Ref Level 20,00 dém Offset 12.14 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 14.64 dBm

898.4610 MHz|
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -21,710 dBm

-30 dBm:

-40 dBm

Ll

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L J1 ) QnRi e

11AX40MIMO_Ant1_2422_1000~26500

Spectrum T

Ref Level 20,00 dém Offset 12.14 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

Mi[1] 2.18 dBm
2.434330 GHz

M2[1] -44.73 dBm|
21.032800 GHz,

10 dam

0 defi

-10 dBm

-20 dim

D1 -21.710 dBm

-30 dBm

-40 df

-50 dim: y

-70 dBm

Start 1.0 GHz 30001 pts
—

Stop 26.5 GHz
= —t
L il ) [T EEEEER—]
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11AX40MIMO_Ant2_2422_30~1000

Spectrum T

Ref Level 20,00 deém  Offset 12.09 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 51.27 dBm
898.3960 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -21,720 dBm

-30 dBm:

-40 dBm

M
-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L J1 ) [ EEEEER ]

11AX40MIMO_Ant2_2422_1000~26500

Spectrum T

Ref Level 20,00 deém  Offset 12.09 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

Mi[1] 2.81 dBm
2.424980 GHz

M2[1] -46.21 dBm|
20.364700 GHz,

10 dam

0 dBf!

-10 dBm

-20 dim

D1 -21.720 dBm

-30 dBm

-40 df

-50 df

o

-70 dBm

Start 1.0 GHz 30001 pts
—

Stop 26.5 GHz
- N
L JL J Qi wa
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11AX40MIMO_Ant1_2437_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.07 dB & RBW 100 kHz
lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

14.96 dBm)
898.4610 MHz|

0 dem

-10 dBm

20 dBm—1

=]
i
in

30 dBm

-30 dBm:

-40 dBm

M
Y

=70 dBm:

-50 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

L L

Date: 4.5EP

11AX40MIMO_Ant1_2437_1000~26500

Spectrum T
Ref Level 20,00 dém Offset 12.07 dB & RBW 100 kHz
| Att 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 3.04 dBm
2.447930 GHz
10 dBm M2[1] -45.99 dBm)
20.350250 GHz
0 derfl
-10 dBm:
20BN 21 530 dem
-30 dem
-40 dBm
M2
-50 dBm:
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— —r
L |l ) REREEEE ]
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11AX40MIMO_Ant2_2437_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.04 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 51.03 dBm|
898.3960 MHz|
10 dBm
0 dem
-10 dBm
20 B, 1,520 dem
-30 dBm
-40 dBm
M
-50 dBm
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
L J1 ) QnRi e

11AX40MIMO_Ant2_2437_1000~26500

Spectrum T

Ref Level 20,00 dém Offset 12.04 dB & RBW 100 kHz

| Att 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 3.60 dBm
2.419880 GHz
10 dBm M2[1] -45.94 dBm

20.390200 GHz

D1 -21.520 dBm

=70 dBm
Start 1.0 GHz 30001 pts StuE 26.5 GHz
L Jjl ) AN e
Date: 4.SEP.2023 1B:39:1%
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11AX40MIMO_Ant1_2452_30~1000

Count 10/10

Spectrum :%1
Ref Level 20,00 deém  Offset 12.26 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 54.77 dBm
756.4900 MHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

D1

-21.840 dBm

-40 dBm

-50 dBm

=70 dBm:

———————"— -

Start 30.0 MHz

30001 pts Stop 1.0 GHz

L

Date: 26.

) QnRi e

03:00:47

11AX40MIMO_Antl1_2452_1000~26500

Spectrum :%1

Ref Level 20,00 deém  Offset 12.26 dB & RBW 100 kHz

| Att 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 1.76 dBm|
2.458980 GHz
10 dBm M2[1] -45.94 dBm
19.628600 GHz
0 dByy
-10d
D1 -21.840 dBm
m2
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— —t
L Jj J A
Dat
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11AX40MIMO_Ant2_2452_30~1000

Spectrum

lo Att
Count 10/10

(=)

Ref Level 20,00 dém Offset 12.24 dB & RBW 100 kHz
20de SWT

30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 54.57 dBm

874.1470 MHz|

0 dem

-10 dBm

-20 dBm:

e

0 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts Stop 1.0 GHz

L

Date:

) [ EEEEER ]

11AX40MIMO_Ant2_2452_1000~26500

Spectrum

(=)

Count 10/10

Ref Level 20,00 dém Offset 12.24 dB & RBW 100 kHz
| Att 20de SWT

255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

10 dam

M1[1] 2.66 dBm

2.449630 GHz

1
0 der

mM2[1] -45.54 dBm

20.384250 GHz

-10d

-20 den:

2200 d

-30 dern

-40 dBm

-50 dEpmn

-70 dBm

Start 1.0 GHz
—

30001 pts

StuE 26.5 GHz
]

L
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | 15C RS$247-QP
50.0 | 15C RS5247-AVG
40.0
30.0 PP
4
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.651 37.31 -18.69 56.00 27.20 -0.06 10.17 QP
2 0.651 27.71 -18.29 46.00 17.60 —0.06 10.17 Average
3 1.197 34.49 -21.51 56.00 24.50 -0.11 10.10 QF
4 1.197 24.89 -21.11 46.00 14.90 -0.11 10.10 Average
5 1.949 35.12 -20.88 B56.00 25.20 -0.14 10.06 QF
6 1.949 27.12 -18.88 46.00 17.20 -0.14 10.06 Average
7%  4.647 41.13 -14.87 56.00 31.20 -0.13 10.06 QF
g 4.647 29.83 -16.17 46.00 19.90 -0.13 10.06 Average
9 7.769 36.72 —23.28 60.00 26.50 -0.15 10.37 QP
10 7.760 28.42 —21.58 50.00 18.20 -0.15 10.37 Average
11 9.059 37.88 -22.12 60.00 27.50 -0.15 10.53 QP
12 9.059 28.68 -21.32 50.00 18.30 —0.15 10.53 Average
Sporton International Inc.(Kunshan) Page Number : B1 of B2
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) Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
50.0 | 15C RS$247-QP
50.0 | 15C RS5247-AVG
40.0
; i ; L
r
30.0
' § 10 12
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV dE ~ dBuV  dBuV dB dE
1 0.552 34.73 -21.27 56.00 24.60 —0.07 10.20 QF
2 %  0.552 25.63 —20.37 46.00 15.50 -0.07 10.20 Average
3 1.147 33.49 -22.51 B56.00 23.49 -0.10 10.10 QP
4 1.147 23.49 -22.51 46.00 13.49 -0.10 10.10 Average
5 1.898 33.15 —22.85 56.00 23.21 -0.12 10.06 QF
& 1.898 21.45 -24.55 46.00 11.51 -0.12 10.06 Average
7 4.292 32.13 -23.87 56.00 22.20 -0.13 10.06 QP
8 4.292 23.53 —22.47 46.00 13.60 -0.13 10.06 Average
9 4.848 34.43 -21.57 56.00 24.50 -0.13 10.06 QF
10 4.848 21.43 -24.57 46.00 11.50 -0.13 10.06 Average
11 9.011 33.56 -26.44 60.00 23.20 —0.17 10.53 QF
12 9.011 22.56 -27.44 50.00 12.20 —0.17 10.53 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 41 ~ 42 %
Test Engineer : Carl Ni
Temperature : 22~ 23 °TC
Radiated Spurious Emission Test Modes
Mode (BI\/IaIII]g) Antenna Modulation Channel Frequency g::: RU Remark
Mode 1 2400-2483.5 CDD 1+2 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 1+2 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 1+2 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 1+2 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 1+2 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 1+2 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 1+2 802.11n HT20 01 2412 MCS0 - -
Mode 8 2400-2483.5 CDD 1+2 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 CDD 1+2 802.11n HT20 11 2462 MCSO0 - -
Mode 10  2400-2483.5 CDD 1+2 802.11n HT40 3 2422 MCSO0 - -
Mode 11 2400-2483.5 CDD 1+2 802.11n HT40 06 2437 MCSO0 - -
Mode 12 2400-2483.5 CDD 1+2 802.11n HT40 9 2452 MCSO - -
Mode 13 2400-2483.5 CDD 1+2 802.11ax HE20 01 2412 MCSO0 - -
Mode 14  2400-2483.5 CDD 1+2 802.11ax HE20 06 2437 MCSO0 - -
Mode 15  2400-2483.5 CDD 1+2 802.11ax HE20 1 2462 MCSO0 - -
Mode 16 ~ 2400-2483.5 CDD 1+2 802.11ax HE20 1 2412 MCS0 Partial RU 26/0 -
Mode 17  2400-2483.5 CDD 1+2 802.11ax HE20 1 2412 MCS0 Partial RU52/37 -
Mode 18  2400-24835 CDD1+2  802.11ax HE20 1 2412 MCS0 Rgf(r)té%s
Mode 19  2400-2483.5 CDD 1+2 802.11ax HE20 11 2462 MCS0  Partial RU26/8 -
Mode 20 2400-2483.5 CDD 1+2 802.11ax HE20 11 2462 MCSO  Partial RU52/40 -
Mode 21  2400-2483.5 CDD1+2  802.1lax HE20 1 2462 MCS0 RS;‘S&% 4
Mode 22 2400-2483.5 CDD 1+2 802.11ax HE40 03 2422 MCSO0 - -
Mode 23 2400-2483.5 CDD 1+2 802.11ax HE40 06 2437 MCSO0 - -
Mode 24  2400-2483.5 CDD 1+2 802.11ax HE40 09 2452 MCSO0 - -
2400-2483.5 CDD1  Bluetooth-LE_GSFK 39 2480 2Mbps - -
Mode 25 2400-2483.5 CDD2 802.11g 01 2412 1Mbps - -
Sporton International Inc. (Kunshan) Page Number : Clof C72
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Summary of each worse mode

Mode Modulation Ch. (ll:vrleH(l) (dléi\</9/:11) (dlé:r\]/i/tm) M(ng;n Pol. 'Zizk Result Remark
1 802.11b 01 2385.92 42.87 54.00 -11.13 \% AVERAGE Pass Band Edge
1 802.11b 01  4824.00 42.77 74.00 -31.23 \% PEAK Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06  7311.00 34.38 54.00 -19.62 H AVERAGE Pass Harmonic
3 802.11b 11 2488.75 44.08 54.00 -9.92 \% AVERAGE Pass Band Edge
3 802.11b 11  7386.00 48.99 54.00 -5.01 H AVERAGE Pass Harmonic
4 802.11g 01 2388.65 49.08 54.00 -4.92 \% AVERAGE Pass Band Edge
4 802.11g 01  4824.00 43.95 74.00 -30.05 \% PEAK Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 7311.00 45.91 74.00 -28.09 \% PEAK Pass Harmonic
6 802.11g 11 2484.23 43.98 54.00 -10.02 H AVERAGE Pass Band Edge
6 802.11g 11 7386.00 45.69 74.00 -28.31 H PEAK Pass Harmonic
7 802.11n HT20 01 2389.04 46.26 54.00 -7.74 H AVERAGE Pass Band Edge
7 802.11n HT20 01  4824.00 44.19 74.00 -29.81 H PEAK Pass Harmonic
8 802.11n HT20 06 - - - - - - - Band Edge
8 802.11n HT20 06 7311.00 34.84 54.00 -19.16 \% AVERAGE Pass Harmonic
9 802.11n HT20 11 248351 44.31 54.00 -9.69 \ AVERAGE Pass Band Edge
9 802.11n HT20 11 7386.00 45.68 74.00 -28.32 \% PEAK Pass Harmonic
10 802.11n HT40 3 2499.77 43.60 54.00 -10.40 \% AVERAGE Pass Band Edge
10 802.11n HT40 3 7266.00 46.29 54.00 -7.71 \% AVERAGE Pass Harmonic
11 802.11n HT40 06 - - - - - - - Band Edge
11 802.11n HT40 06  7311.00 44.24 54.00 -9.76 H Average Pass Harmonic
12 802.11n HT40 9 2489.20 43.92 54.00 -10.08 \% AVERAGE Pass Band Edge
12 802.11n HT40 9 7356.00 44.99 74.00 -29.01 \% PEAK Pass Harmonic
13 802.11ax HE20 01 2389.95 43.90 54.00 -10.10 \% AVERAGE Pass Band Edge
13 802.11ax HE20 01  4824.00 43.13 74.00 -30.87 H PEAK Pass Harmonic
14 802.11ax HE20 06 - - - - - - - Band Edge
14 802.11ax HE20 06 7311.00 34.65 54.00 -19.35 H AVERAGE Pass Harmonic
15 802.11ax HE20 11 2483.55 44.01 54.00 -9.99 \% AVERAGE Pass Band Edge
15 802.11ax HE20 11 7386.00 40.49 54.00 -13.51 \% AVERAGE Pass Harmonic
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16 802.11ax HE20 1 2389.04 42.58 54.00 -11.42 \% AVERAGE Pass Band Edge
16 802.11ax HE20 1 - - - - - - - Harmonic
17 802.11ax HE20 1 2389.82 42.58 54.00 -11.42 H AVERAGE Pass Band Edge
17 802.11ax HE20 1 - - - - - - - Harmonic
18 802.11ax HE20 1 2388.52 42.52 54.00 -11.48 H AVERAGE Pass Band Edge
18 802.11ax HE20 1 - - - - - - - Harmonic
19 802.11ax HE20 11 2498.90 43.56 54.00 -10.44 H AVERAGE Pass Band Edge
19 802.11ax HE20 11 - - - - - - - Harmonic
20 802.11ax HE20 11 2498.25 43.64 54.00 -10.36 H AVERAGE Pass Band Edge
20 802.11ax HE20 11 - - - - - - - Harmonic
21 802.11ax HE20 11 2498.82 43.59 54.00 -10.41 H AVERAGE Pass Band Edge
21 802.11ax HE20 11 - - - - - - - Harmonic
22 802.11ax HE40 03  2383.92 45.44 54.00 -8.56 H AVERAGE Pass Band Edge
22 802.11ax HE40 03  7266.00 34.45 54.00 -19.55 H AVERAGE Pass Harmonic
23 802.11ax HE40 06 - - - - - - - Band Edge
23 802.11ax HE40 06 @ 7311.00 45.94 74.00 -28.06 H PEAK Pass Harmonic
24 802.11ax HE40 09  2489.39 44.58 54.00 -9.42 H AVERAGE Pass Band Edge
24 802.11ax HE40 09  7356.00 34.31 54.00 -19.69 \% AVERAGE Pass Harmonic
Bluetooth-LE_GSFK 39 2497.18 46.26 54.00 -7.74 \% Average Pass  Band Edge
Bluetooth-LE_GSFK 39  7440.00 44.06 74.00 -29.94 H PEAK Pass Harmonic

2 802.11g 01 2358.23 47.08 54.00 -6.92 H Average Pass  Band Edge
802.11g 01  7236.00 44.97 74.00 -29.03 \% PEAK Pass Harmonic
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1
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
fhd ORI i RCPRTIR
5.0 5.
1 WWWWNW
st ot ] el e "
' ’ T B IPEE L st
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 57838 5531 74.00 -18.69 43.70 3L 659 3088 600 Il 360 PEAK 1 4000 103.27 ------ == 9118 377 6.63 38l 600 T3 360 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCCPART A5C AVG) FCCPARTA5C (AVG)
[y , \ [
Avg M
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2386.85 4273 34.00 -11.07 3100 3100 6.6 30.87 6.00 73 360 AVERAGE 1 400 9.8 ------ - 8.77 3L77 6.63 L8l 600 T3 360 AVERAGE
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Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Mode
ANT
Pol. Vertical
WLE\IeHdBIIme]
1138
95
e ORI
5.0
1
u et
Peak
15
163
I . 162, 2388, M, M40
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 236384 5470 74.00 -19.28 43.38 LGB 656 3299 6.00 160 314 PEAC
WLE\IeHdBIIme]
1138
95
B3
5.0
FCC PART A5C (AVG)
[y ",
Avg
15
163
I . 162, 2388, M, M40
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 238,50 4287 34.00 -11.13 3114 3100 6.60 30.87 6.00 160 314 AVERAGE

CDD 1+2

Fundamental
11"Le\ielidlallwm)
1138
1
95
i FCPT1C
5.
bt
waM
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 241000 103.83 ------ ----- 9174 371 6.63 38l 600 168 314 PEAC
11"Le\ielidlallwm)
1138
1
95
B3
5.
FCCPARTA5C (AVG)
48 o
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 M0 99.33 ----v -oee 8.4 377 6.63 L8l 600 160 314 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA
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sranran as. FCC RF Test Report

Report No. : FR382801C

Pol. Horizontal Vertical
1 Level (dBuVim) i Leyel (dBuVim)
10F 19':
909 904
T FCCPART 15C) T FCCPARTA5C]
600 60.0
FCCPART15C VG FCCPART f5C {AVG)|
4 1 et A ‘ ot e £ 1 ot — ety
Peak Mg o
309
Avg n
18, %
3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp A APos  TRos »
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Real  Ant Cable Preamp A APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/mdiw/m B B dbm d8 A8 dB m deg -
1 434,00 469 74.00 -3L31 59.93 #.0 9.47 6091 0.0 - - PEN Mz dbul/mdBuv/m @B dBW B B OB B o dyg
1482400 4077 74.80 -31.23 o061 3420 9.47 0.9 8.0 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C6 of C72




searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
12““mel(dBu‘ﬂm] 0 Level (dBuVim)
1050 105
%00 L
760! F Pﬂm . F PM
i FCCPARTECIAVG) B0
FCC PART {5C VG|
2 ok MWMWM I
450 me e L d e 8 1 2 et ool et
o
Peak oo
n 0
Avg 140!
150 "
3000 000, 9000, 12000, 16000, 18000
Frequency (MHz) 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp Aux Afos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBul/m dBuv/m  d8 BV dBm B B A8 m deg -
1 4874.00 43.48 74.80 -30.5) 60.63 34.20 9.5 60.57 .08 - - PEAK Mz dwu/m duv/m 8 dBW dB/m B dB oAb o deg
1 7316 4611 74.80 -27.89 09.11 39.64 1169 60.33 .00 300 368 PEAK 1 457408 43.65 74.80 -30.95 6028 34.28 9.52 Q.87 Q.08 - --- PEAK
3 731.6e 3438 54.80 -19.62 47.37 30.62 1L.6B 00.29 .80 300 360 AVERAGE 1 TAL0G 45.19 7400 -18.81 SA.19 3564 ILG9 6033 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C70of C72
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srorronas. FCC RF Test Report

Report No. : FR382801C

Band Edge

2400-2483.5_802.11b_CH11_2462MHz

Mode
ANT
Pol. Horizontal
WLE\IeHdBIIme]
1138
95
e ORI
5.0 \J
Mt e A A » ; g
448
Peak
15
163
22 U6 Ut 248 U4 500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 2499.B1 56.63 74.00 -17.37 43.53 3L 676 3158 6.00 18 B9 PEAC
WLE\IeHdBIIme]
1138
95
B3
5.0
FCC PART 45C AVG)
iy A 1
Av
9 15
163
22 U6 Ut 248 U4 500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 24950 4.4 3400 -0.% 3109 3LB2 674 36l 600 100 B9 AVERAGE

CDD 1+2

Fundamental
11"Le\ielidlallwm)
1138
1
95
i FCPT1C
5.
LT R—
4B-BM
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 246,00 104,52 ------ -=--- 9190 360 6.70 32.68 6.00 100 B9 PEAK
11"Le\ielidlallwm)
1138
1
95
B3
5.

FCCPARTA5C (AVG)
48.8/@/}_’_;%,_,”_,_
15
163

1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 246200 99.99 ------ ---o- 8.7 360 670 3268 6.00 100 B9 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C8of C72



seanron cas. FCC RF Test Report Report No. : FR382801C

Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT CDD 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 138 1
a5 il
i | FCPRTIEC i3 AT

54 \Mﬂw 1 50
N A itk it

oy PR it
488 4B.BM
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2489.63 5650 74.00 -17.10 43.95 3LB2 674 36l 600 3 27 PEK 1 2462.00 106,89 ------ ------ 9.3 36l 671 368 600 30 27 PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
Iy e | [y
Avg v_,-,ﬂ_z—'/_'-_/—_fj
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 24875 4.8 54.00 -0.92 3114 3LBL 674 316l 600 3 27 AVERAGE 1 246000 99.45 ------ ---o- B6.83 3160 670 32.68 6.00 300 27 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
1 Level (dBuVim) 1 Level (dBuVim)
105 105
90, 90,0,
70 FCCPART 156 0 FCC PART 15t
B0
600 . & FCCPRTISCIVG) 7 « FCCPARTTRC VG
45, 1 L o btk i rw i 450 ! o MMWWM
R kel e
kil
Peak "
15, 150
Avg
Y
3000 6000. 12000. 15000. 18000 3000 6000. 9000. 12000. 15000 18000
Frequency (WHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/w  dB dBW dBm  dB B dB o deg Mz dBuV/m dBuV/m  dB dBuV dB/m B B dB m deg
1 4924.00 43.23 74.00 -30.77 60.29 34.20 9.57 60.83 @.ee - - PEMK 1 492408 45.86 74.00 -28.94 62,12 34.20 9.57 60.83 o.ee ---  --- PENK
2 7386.00 53.24 7400 -20.76 66.28 35.73 1172 60.49 .00 396 133 PEMK 2 7386.00 5292 74.00 -21.83 65.9 35.73 1L.72 60.49 .00 108 162 Pesk
3 7386.00 43.99 54.08 -5.81 62.84 35.73 1172 60.58 0.8 395 133 AVERAGE 3 7386.00 48.26 S4.08 -5.74 6136 /.73 1172 60.49 0.00 112 166 Average
4 9855.08 52.00 74.01 -22.81 61.98 37.21 13.67 60.36 0.80 .-~ --- Peak 4 985500 5419 75.45 2026 6417 37.21 13.67 60.86 0.0 -~ --- Peak
5 14775.08 53.95 74.01 -20.85 57.13 39.78 17.07 60.82 0.0 - --- Peak 5 14775.09 51.85 75.45 -23.60 55.02 39.78 17.97 60.02 0.00 -~ - Peak
Sporton International Inc. (Kunshan) Page Number : C10 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



ssamranas. FCC RF Test Report Report No. : FR382801C
4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 i
95 95
fhd TTES i RCPRTIR
5.0 5.
! W
ol st M el vt
488 4&3M
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.69 55.48 74.00 -18.50 43.68 3106 6.60 32.80 600 340 172 PEAC 1 241000 106,85 ------ ------ 9.4 3L 664 3Bl 600 M 1M PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART A5C AVG) FCCPARTA5C (AVG)
448 t 48.8‘-’_’—’_\/"_’,_—’*’) O N
Av
9 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.81 43.95 34.00 -10.05 3015 3106 6.60 32.86 6.00 340 172 AVERAGE 1 M0 9815 ----mn -ee 8.4 3L 6.4 3Bl 600 3D 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl11 of C72

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR382801C

4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 ;
95 95
B CCPRTIAC B3 FELPARTC
60 ] WM B0
" & et " IM s b
ay— 1 A8l i
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.% 63.65 74.00 -10.3% 5183 3106 6.60 32.86 6.00 18 29 PEA 1 241000 106,14 ------ -=--- 9.0 L3 6.6 L9 600 LB 29 PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 13C (AVG) FCCPARTA5C (AVG)
[y Nal 48.8¢N_fﬂ_‘j e ——
Av
9 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2383.65 49.08 54.00 -4.90 37.30 3LB4 660 3086 6.00 18 29 AVERAGE 1 M0 9704 ---v oeee BAB6 331 665 3179 600 18 29 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C72

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
mmeumvnn) i Level (dBuvim)
900 904
710 FCCPART 14C) I FCCPART14C)
i FCCBART 15 AV i FCCBART 3 AV
450! 1 o et il b aatili. 8, i A WMMWW
Peak QT R s TR
Avg Bl 00
150 .
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 482400 43.05 74.80 -30.95 60.29 3420 9.47 6091 8.0 - --- PEAK 1452400 43.95 74.80 -30.05 6L.19 3420 9.47 0.9 8.0 - --- PEAK
1 Lexel dBuVm) 1 Level(#B0Vim)
1030 1030
100 00
W FLCPAT " FOOPRT 5
i REPRTISCIG] 0 REPRTISNG]
45’“W‘ il -“’mﬂ’\“‘)wL‘WL "lwww+ww L i ot ﬁww
pill Bl
(I 1il
184000 19700, 1. 20, 0. 20 18000 14700 1. 20, A0, 25000
Frequency (W) Frequency (W)
Sporton International Inc. (Kunshan) Page Number : C13 of C72

TEL : +86-512-57900158
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sranran as. FCC RF Test Report

Report No. : FR382801C

Pol. Horizontal Vertical
Data:5 Level (dBuVim)
Lavel (dBuVim)
.
50
60, FCC PART 15C
FCC PART 15C -
- |
a0 I
5
2 6 1 4 5
4 4 N‘\MA B 3 g fin (ad
P gl
LT LRI (W B TP
2 \v 0 ¥ W ™
Peak 100yl 1004
1 gl
30 100, 200 300. 400 500 600, 700 800 900 1000 30 10, 200 300 400 500 600 700  B00. %00 1000
Frequency (MHz) Frequency (MHz)
Site + 03CH06KS . !
Gondition + FOGPART 156 3n LF 61110 S42483 HORIZONTAL Sandition R AT 156 3n LF_6111D SUAA3 VERTICAL
Freq Level L?::;: Lll.'l.r: Lg\ﬂla‘li G:::A?::::: E;::;‘: WP Tfpos Remark Over Linit  Read GableAntenna Preann A/Pos T/Pos
1 Freq Level Limit Line Level Loss Factor Factor Remark
Wz dBui/n &8 BV/m BN & db/m 4B Wi B/ @ BaVn @ @ dm @ o g
1 19199 2659 -16.91 4350 42.03 1.67 14.86 3217
2 3003 3056 1544 4600 4074 241 1960 3219 1 130.88 78.86 -14.64 4350 4192 1.5 17.59 3217
3 50627 2543 20.57 4600 30.82 3.04 2416 32.59 2 25892 1061 22,39 4600 B35 247 0.6 .47
4 (8B.63 2B.53 -17.47 46.00 30.60 3.5 26.65 32.27 3 55089 25.61 -20.39 46.00 .53 316 25.41 349
5  B4B.6B 31.14 <1486 46.00 29.73 393 29.78 31.80 4 755 BT 1723 4600 M.94 34 74 322
6 94083 3236 -13.64 46.00 28.65 4.13 30.66 31.08 5 B88.08 30.91 -15.09 46.00 .40 3.97 2.23 3.9
6 §77.69 3213 -21.87 54.00 77.82 422 30.78 30.69

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : Cl4 of C72



searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
meeI(dDu‘ﬂm] 0 Level (dBuVim)
904 904
751 FCCPART{5C] T FCCPARTA5C|
e FCCPART L (5] g FCCPART 5L ()
pinn]
450 1 ..MZ b, bAoA WWM 45 memm 2 " " R naxisii S
Peak Pt ™ I
Bl g
Avg
150 1,
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedimddn & BN Bh & B @B w g Wdnddn & BN Bh & B @B o i
1 487400 4282 74.8@ -31.18 59.97 34.28 9.52 6087 Q.8 - --- PEAK 1 457408 43.42 74.80 -30.58 60.57 34.28 9.52 0.7 Q.08 - --- PEAK
1 73Lee 4570 7480 -28.29 S8.7L 35.64 1169 6033 0.0 - .- PEAK vo73Le0 4591 74.00 -28.09 5891 35.64 1169 6033 0.0 --- .- PEAK
Sporton International Inc. (Kunshan) Page Number : C150of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 i
95 95
fhd ORI i RCPRTIR
N M i
448 48
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 243640 5641 74.00-17.59 43.50 379 674 362 600 3@ 1B PEA 1 2462.00 106,94 ------ ------ 9.3 3L 670 369 600 30 18 PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 1 48
Av
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 3423 4398 3400 -10.00 3110 377 673 362 600 3 1B AVERAGE 1 246000 9734 ----v -ooee 895 3158 670 369 600 300 16 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C72
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FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 i
95 95
fhd ORI i RCPRTIR
5.0 5.
\\WM‘W : ] W
[y - ' [
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249%.09 56.36 74.00 -17.4 43.33 3LE7 675 3139 600 156 248 PEAC 1 246,00 107,18 ------ ------ 950 358 670 32.69 600 136 248 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 1 48
Av
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 23477 4399 3400 -10.10 3182 377 673 362 600 156 148 AVERAGE 1 246008 98.39 ------ ----- B.80 3158 670 32.69 6.00 136 240 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C72
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sranran as. FCC RF Test Report

Report No. : FR382801C

Pol. Horizontal Vertical
L.m“umel(|IB|J‘ﬂm) 0 Level (dBuVim)
904 904
751 FCCPART{5C] T FCCPARTA5C|
il FCCPART S AVG) il FCCPART 15 AVG)
450 1 m sty uWWWWWM T 8, 1 W ey T et s il s
Peak gt 404 M e
Bl g
Avg
150 1,
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedimddn & BN Bh & B @B w g Wdnddn & BN Bh & B @B o i
1 452400 43.59 74.86 -30.41 60.65 34.28 9.57 6083 Q.08 - --- PEAK 1 45408 43.21 74.80 -30.79 60.27 34.28 9.57 6083 @08 - --- PEAC
1 736.00 45.69 74.80 -28.31 5873 3573 1LY 6049 0.0 - - PEAK 1 736,00 4488 74.80 -29.12 7.9 35,73 1L72 c0.49 000 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C18 of C72
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seanron cas. FCC RF Test Report Report No. : FR382801C

7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 i
95 95
e CCRT 10 i FCPT1C
BSIUM M wm )
g
448 Ll L
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238851 65,13 74.00 -8.87 33.33 3LB4 660 3086 600 28 173 PEAC 1 241000 106,57 ------ -=---- 943 3L3 6.4 3080 600 1§ 173 PEAC
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PARTA5C AVG) FCCPARTA5C (AVG)
448 ! 48
Av
9 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

B dw dBm B B B oo deg
1 5389.04 46,26 %400 -7.74 3447 3285 6.60 3286 6.00 258 173 AVERAGE

6 b dBfm B B B o deg
200 96,91 -----r -eeee B4.77 3230 6.64 3280 6.00 28 173 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C19 of C72



srorronas. FCC RF Test Report

Report No. : FR382801C

7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
fhd TES i RCPRTIR
5.0 1 5.
o i, e At Al
44 4E.BM
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2386.% 57.34 74.00 -16.66 45.30 3LB2 6.60 3087 600 100 44 PEAC 1 241000 105,61 ------ -=--- 9347 3L3 664 3080 600 100 44 PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
s s !
B3 B3
5.0 5.
FCCPART A5C AVG) FCCPARTA5C (AVG)
I 1 4&.&\’ﬁ¢/~J e ———
Av
9 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238878 43.39 34.00 -10.61 3161 3104 6.6 32.80 6.00 100 44 AVERAGE 1 400 %89 -----v ----- B3.05 330 664 3080 600 100 44 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C72

TEL : +86-512-57900158
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sranran as. FCC RF Test Report

Report No. : FR382801C

Pol. Horizontal Vertical
L.m“uwel(llBIJ‘ﬂm) i Level (dBuvim)
900 904
710 FCCPART 14C) T FCCPART14C)
i FCCBART 15 AV i FCCBART 3 AV
150 ! " . st &, 1 o b T et
Peak e by g™ gy e
Avg Bl 00
150 .
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 43400 4419 7400 -29.81 6L43 3420 0.47 GR.OL 000 - - PEMC 1 43400 43.00 74.00 -31.00 0.4 3420 047 GO 000 - - PEMC
Sporton International Inc. (Kunshan) Page Number : C21 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA




searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
1.mLmneI(|IB|J‘ﬂm) 1 Level (dBuVim)
1050 105,
900 90.
. FOC PART 15C) T FCC PART 15C)
60.
il RCPRTISLIAG) RO
i - £ 1 I PR I—
15 ﬂww bbb s s gt it
Peak ot
T 300
Avg -
150 '
3000 6000. 9000, 12000, 15000 18000
3000 G000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuU/m dBuV/m 6B BV dBm B dB A8 o deg
Mz dBulfn dBuV/m  dB dBWV B A8 B OB o dg 1457400 4155 7480 3145 5070 3420 050 6087 0.0 - --- PEAC
1 487400 42.86 74.86 -31.14 0.8l 3428 9.52 6087 Q.08 - --- PEAK 1 7310 46.10 74.00 -27.9 59.10 35.64 1169 60.33 .00 1e@ 2 PEAK
1 TALGG 4518 74.00 -18.80 SB.18 35.64 ILG9 6033 0.0 - --- PEMC 373100 34.84 54.00 -19.10 47.83 35.60 11.69 6034 Q.00 1e@ @ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C72

TEL : +86-512-57900158
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seanron cas. FCC RF Test Report Report No. : FR382801C

Mode Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 |
95 95
fhd ORI i RCPRTIR
5.0 5.
\"M“W»\M 1 |
st FRRPTR TN ) WMMWWW««
448 48
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249.20 56.33 74.00 -17.67 43.38 3LB2 674 36l 600 B0 BPEA 1 2462.00 104,58 ------ ----- 9187 3166 6.71 3266 6.B0 2@ @ PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
w5 w5 1
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
4 w 4”\“"_‘/_/_,_,) e —
Av
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 4851 402 3400 -0.88 311 3L77 673 363 600 150 O AVERAGE 1 246000 95,30 ------ ----- B2.50 3166 671 3266 6.B0 2@ @ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C72

TEL : +86-512-57900158
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seanron cas. FCC RF Test Report Report No. : FR382801C

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz

ANT CDD 1+2

Pol. Vertical

11nLe\leI (dBuVIm)

Fundamental

+L&¥el ({BUVim)

1
1138 1138 1
95 95
e ORI i FCPT1C
5.0 w 1 5.
h, el gy, L ol A
48 18 M
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 243643 5696 74.00 -17.04 4405 379 674 362 600 1B 3 PEA 1 2462.00 105,92 ------ -=--- 93.33 3L 670 369 600 1 33 PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
5 5 *
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 t 48
Av
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 48351 4431 %400 -9.69 31.44 3277 673 3263 6.0 125 33 AVERAGE

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 4600 9,22 ------ - 83,65 3256 6.78 32.69 6.00 125 33 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C24 of C72



searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
mmelmsuvm 0 Level (dBuVim)
904 904
751 FCCPART{5C] T FCCPARTA5C|
il FCCPARTSCAVG) il FCPA
o]
50 S, SN ot WM%MWW P . g ot AR
Peak et et st g T
Bl g
Avg
150 1,
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedimddn & BN Bh & B @B w g Wdnddn & BN Bh & B @B o i
1 452400 429 74.86 -31.04 60.82 3428 9.57 6083 Q.08 - --- PEAK 1 454,08 42.69 74.80 -31.31 59.75 4.8 9.57 6083 @@ - --- PEAC
1 736.00 448 7480 -29.14 57.9% 35,73 IL72 60.49 000 - - PEAK 1 736,00 45.68 74.80 -20.32 W70 35,73 1L72 049 0.00 - - PEK
Sporton International Inc. (Kunshan) Page Number : C25 of C72

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR382801C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH3_2422MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
fhd ORI i RCPRTIR
5.0 5.
1
" S —
Peak
15 15
163 163
I 034 1548 1 2956 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238951 %476 74.00 -19.4 497 3105 6.60 3286 600 29 360 PEAC 1 241,00 10,49 ------ ------ 8.22 331 6.6 L9 600 19 360 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCCPARTA5C (AVG)
I 1 4a.av”“_/~_/_’_’vj ————
Av
9 15 15
163 163
I 034 1548 1 2956 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238974 43.26 54.00 -10.74 3146 3106 6.60 32.80 6.00 229 360 AVERAGE 1 U400 914l ----ee oo .04 3B 666 LT 600 209 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C72

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Fundamental
mLﬂel(dBlle)
1138
97.5"-« “‘“w \
k|
i | FUPARTISE
650 \
\I.,Mu A ’ il - - ||1
48
Peak Blank
5
16
un Ug U532 ity Ush4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 24%5.% 55,88 74.00 -18.12 42.85 32.87 675 3259 6.0 229 360 PEA

Lol

113§

\ FCC PART 15C (AVE)

Avg Blank

umn Uik 532 24688 34 00
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 9711 43.43 94.00 -10.52 30.44 32.88 6.75 3259 6.00 229 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C27 of C72
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH3_2422MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
fhd ORI i RCPRTIR
5.0 5.
.j ) W
a1 Huat viserb 45.3M
Peak
15 15
163 163
I 034 1548 1 2956 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.30 5560 74.00 -18.38 43.83 3105 6.60 3286 600 100 52 PEA 1 241,00 108,81 ------ ------ B8.53 337 6.66 3LT7 600 108 52 PEAC
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCCPARTA5C (AVG)
) 4 45.8M14#J Lw,
Av
9 15 15
163 163
I 034 1548 1 2956 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238739 43.44 3400 -10.% 3168 3102 6.60 32.86 6.00 100 52 AVERAGE 1 400 9160 ------ === .34 337 6.66 LT 600 100 52 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C72

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Vertical Fundamental
LI
134
s & \
i | FUPARTISE

At A oAt B h i A, Ay
48
Peak Blank
5
16
un Ug U532 ity Ush4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 490,98 55.83 74.00 -18.17 42.84 32.84 6.75 3268 6.0 108 52 PEA

Lol

113§

\ FCC PART 15C (AVE)

Avg Blank

umn Uik 532 24688 34 00
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 499,77 43.68 54.00 -10.40 30.52 32.90 6.76 3258 6.00 109 52 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C29 of C72
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
7 Level (dBuVim) 1 Level (dBuVim)
108 10
900 0.,
70 FCC PART 15C| n FCC PART45C)
00 ? FCC PARTT5C (V6] 0y ¢ FCPART 152 VG
b Hrtnn |
I3 1 oAb b " diibhdsh “WW I3 1 My Aot i e
Ut oS gt i
Peak
300! 300
Avg ” m
300 5000, 9000, 1200, 15000, 16000 0 000. 000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos  TPos Li’.'it (."e.r Read Aot Cable Preamp  Aux Aos Thos
Freq Level Line Limit Level Factor Loss Factor Factor Remark req Level Line Linit Level Factor ~Loss Factor Factor Renark
Wedaige & B B B 8 & o dg 1 m“;dzgvé:d::"; w:? ﬁgag 3«(13;: 922 mgg ag: : degr*Em(
Ldaiib .30 7000 3060 G051 HD 54 BB L@ - PN 1 T S5 e -13.17 B B ALE 8.0 60 123 ;;ﬁ;P k
1 7266.00 55.55 7480 -18.45 6837 3574 ILET 60.23 0.00 297 134 Peak s MW 60 Sm TN DL BT LS BB b 15 % A::m
37266500 40.55 5408 -13.45 5337 B4 ILET 6.3 .00 297 134 Aversge GRS S TR A i S e ¢

Sporton International Inc. (Kunshan) Page Number : C30 of C72
TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
mLevd(dBu‘ﬂm) " Level (4BuV/m)
1080 105,
900 904
750 FCC PART 15C) I FCC PART 15|
il FCCPART1SCAVG) il FCCPART 5CAVG)
850 1 o U i e 5 1 e
" st e
Peak
300 300
Avg 150 4
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWV dB/m B OB B m o deg Pz dBuV/m dBuV/m  d8 dBwV dB/m B B B deg
1 437408 43.50 74.00 -30.43 60.67 3428 9.52 60.87 8.0 - --- PEAK 1 487408 43.03 74.00 -38.97 6013 3428 9.52 60.87 8.0 - --- PEAC
1 TILOD 49.81 7400 -24.99 6201 3564 1169 6O.33 000 30 1B Peak 1 TILOD 43.40 7400 1558 6LAD 3564 1LED 6OL3 000 3 306 Peak
3OTL0e M4 5400 976 7.4 3564 1169 60.33 0.0 300 188 Aversge 3OTL00 4410 5400 -9.88 37.12 35.64 1169 60.33 0.0 300 326 Average
Sporton International Inc. (Kunshan) Page Number : C31 of C72

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR382801C

12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH9_2452MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
fhd FOPT IR i RCPRTIR
5.0 5.
1
- I A e e s et il I L
wg—— 48
Peak
15 15
163 163
I 1034 1668 %2 Un6 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238701 %485 74.00 -19.15 43.09 3182 6.60 3086 600 26 B PEAK 1 245000 101,85 ------ ----- 8.6 358 6.7 369 600 2 B PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCCBRRTA5C (AVG) FCCPARTA5C (AVG)
[y 1/ [ e —
Av ﬁf—’#_/_ij
9 15 15
163 163
I 1034 1668 %2 Un6 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238853 4230 34.00 -10.63 30.54 3LB4 6.60 3036 600 26 B AVERAGE 1245000 9299 -----v -ooeee B0.40 3138 6.7 369 600 2 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C72
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searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Fundamental
IHLml(tll!ll\l'lln)
1138
! M
g?-l e W
03
Y FCCPART 1C]
650 \"
bt 1; i g Janl
" i ¥
Peak Blank
5
16
Ui Uet§ U2 4804 U4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 48392 55,78 74.00 -18.22 4.98 .77 673 3162 6.0 261 @ PEA

Lol

113§

FCC PART 15C (AVE)

Avg Blank

52 Uit unl 24808 04 00
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 2489.50 43.82 94.00 -10.18 30.87 32.82 6.74 3261 6.00 262 @ AVERAGE

Sporton International Inc. (Kunshan) Page Number : C33 of C72
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH9_2452MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
fhd FOPRTIRC i RCPRTIR
5.0 5.
! A —— e ! Al A it it
448 48
Peak
15 15
163 163
I 1034 1668 %2 Un6 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238601 5481 74.00 -19.19 43.07 3101 6.60 3087 6.00 100 189 PEAK 1 245,00 10137 ------ -=--- B8.80 3156 6.70 32.69 .00 100 289 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCCRRTA5C (AVG) FCCPARTA5C (AVG)
448 i 48 [ —
AV \_,'s—/\/‘_/’_’_’_’_-J
9 15 15
163 163
I 1034 1668 %2 Un6 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2383.67 4230 34.00 -1L.70 30.50 3LB4 6.60 32.80 6.00 100 189 AVERAGE 1245000 9220 ------ --o-- 7964 3156 670 3269 6.00 100 289 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Vertical Fundamental
LI
138
gT.SJM” 'N\“’/ﬂ
ik
\ FOC PART 150

" 1
Peak Blank

5

16

Ui Uet§ U2 4804 U4 2500

Frequency (Mz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 243440 56,12 74.00 -17.88 43.23 3278 6.73 3262 6.0 108 289 PEAK

Lol

113§

FCC PART 15C (AVE)

Avg Blank

52 Uit unl 24808 04 00
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 2489.20 43.92 94.00 -10.08 30.98 32.81 6.74 3261 6.00 109 280 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C350f C72
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
mLmI(dDu‘ﬂm) 0 Level (dBuVim)
904 904
751 FCCPART{5C] T FCCPARTA5C|
o FCCPART 5L (5] g FCCPIRT 5L ()
R
450 1 vy " sttt o 4, 1 " il por T
Peak e o W
Bl g
Avg
150 1,
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 4%04.00 43.60 74.86 -31.00 6010 3428 9.55 6085 Q.08 - --- PEAK 1 4%4.08 4278 74.80 -31.22 59.88 34.28 9.5 6085 Q.08 - --- PEAK
1 736.00 4433 7480 -29.67 57.26 35,79 1L71 6043 0.0 - - PEAK 1 736,00 4499 74.80 -29.01 7.9 35,79 1L71 043 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C36 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



ssamranas. FCC RF Test Report Report No. : FR382801C
13
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_2412MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
fhd RES i RCPRTIR
5.0 1 W 5.
At ool bt gl
448 : 48
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 23423 0.9 74.00 -13.91 48.30 3L98 659 387 600 18 175 PEAC 1 241000 107,57 ------ === 9,46 3L 6.4 381 600 100 275 PEAC
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
s s *
B3 B3
5.0 5.
FCCPART A5C AVG) FCCPARTA5C (AVG)
I | N I
AV M
9 15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.% 43.64 54.00 -10.36 3184 3106 6.60 32.80 6.00 100 175 AVERAGE 1 400 9%.00 ------ - B3.89 3.3 6.6 3Bl 600 100 275 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

Band Edge

2400-2483.5_802.11ax HE20_CHO1_2412MHz

Mode
ANT
Pol. Vertical
WLE\IeHdBIIme]
1138
95
e COPRT 0
5.0 W M
Avsitih, & e e Loy [} AAMMM
448 :
Peak
15
163
I . 162, 2388, M, M40
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 238851 59.34 74.00 -l4.66 47.56 3104 6.6 3280 6.00 100 138 PEAC
WLE\IeHdBIIme]
1138
95
B3
5.0
FCCPART A5C AVG)
[y 1 e
Av
9 15
163
I . 162, 2388, M, M40
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 2389.% 4399 34.00 -10.10 3210 3106 6.60 32.80 6.00 100 138 AVERAGE

CDD 1+2

Fundamental
11"Le\ielidlallwm)
1138
1
95
i FCPT1C
5.
MW
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 2410.09 105,68 ------ ------ 9361 326 6.63 382 600 100 130 PEAC
11"Le\ielidlallwm)
1138
95 1
B3
5.
FCCPARTA5C (AVG)
48
M N
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 M0 9446 -----v ---o- B4l 3L 6.63 383 600 100 130 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C38 of C72



sranran as. FCC RF Test Report

Report No. : FR382801C

Pol. Horizontal Vertical
mLeveI(dBqu) 1o L6VE1 (dBUVIm)
900 904
710 FCCPART 14C) T FCCPART14C)
i FECPRT ) i FECPARTTCAT)
i
450! 1 i T acami MWWW 4, 1 " " WMWW
Peak et b
Avg Bl 00
150 .
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 43400 43,13 7400 -30.97 60.37 3420 0.47 6.0 0.00 PEAK 1 43400 43.00 7400 -30.98 6026 34.20 0.47 6RO 000 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C39 of C72




searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
12““mel(dBu‘ﬂm) 0 Lewel (dBuim)
1050 1
%00 a0
760! F Pﬂm . F PM
o FCCPART 15 AV 60
PP FCC PART 15C (AVG]|
150 f L e s 5 1 L it A7
WWM ik, i
Peak e
n n
Avg 140!
150 i
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp Ao APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBul/m dBuv/m  d8 BV dBm B B A8 m deg -
1 457400 4077 7480 31D 0.9 4.0 050 6087 0.0 - - PEAC Mz dBul/m dBuV/m @B dBW B A8 B OB o dg
1 7316 46.24 7480 -20.70 09.24 30.64 1169 60.33 0.00 109 368 PEAK 1 457408 43.18 74.80 -30.82 60.33 34.28 9.52 Q.87 Q.8 - --- PEAK
373100 34.65 54.80 -19.35 47.64 30.65 LG9 60.33 .80 109 360 AVERAGE 1 TAL0E 4533 7400 -18.67 5833 3564 ILG9 0.3 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C40 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 1 5.
! & prdy J M, ‘J wWM‘*M""" tht
448 48
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48,70 %6.87 74.00-17.13 4400 377 673 363 600 26 B PEAK 1 2462.00 108,34 ------ ----- 9,75 L% 670 369 600 2 B PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
ik ik !
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 t 48
Av
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48350 4395 3400 -10.05 3188 377 673 363 600 26 B AVERAGE 1 246000 981 ------ ------ B2 3L 670 369 600 2 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
e ORI i FCPT1C
5.0 W 1 5.
At Wiy [ —
448 48
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48,10 5710 74.00 -16.99 44.20 3178 674 362 600 100 187 PEAC 1 2462.00 108.29 ------ ------ 9,70 358 670 369 6.00 100 287 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
5 5 *
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
] 1 4a.av’f_——J
Av
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 24835 401 34.00 0.9 3114 377 673 363 600 100 187 AVERAGE 1 246000 9%.82 ------ - B3.43 3158 6.7 3069 6.00 100 287 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C42 of C72



searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
mLﬂd(ﬂBu‘ﬂm} " Level (4Bu/m)
1080 105,
900 904
70 FOCPART 13C) I FCCPART 13C)
H i PTG it 7 RCPRT 5]
40 1 —— " A AMWMWMW%M 3 1....\,W oot bia o T
(AP it bt
Peak
300 300
Avg 150 4
3000 6000, 9000 12000, 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBul/m dBuv/m  d8 BV dBm B B A8 m deg Mz dBuU/m dBuV/m 6B BV dBm B dB A8 o deg
1 4924.00 42.65 74.00 -31.35 59.71 3420 9.57 6.3 0.6 - --- PEAK 1 492400 43.52 74.00 -30.43 60.58 34.20 9.57 6.3 0.8 - --- PEAK
1 736.00 5178 7400 -12.20 6482 3573 ILT2 6049 0.8 131 367 PEAK 1 73600 33.57 74.00 -18.43 66.61 35.73 1L72 6049 0.8 26 229 PEAC
3736.00 39.57 5480 -14.43 5265 3071 ILT3 6832 0.8 131 367 AVERAGE 373600 40.49 5480 -13.51 3357 3591 ILT3 632 0.8 216 229 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

Band Edge

2400-2483.5_802.11ax HE20_CH1_Partial RU 26/0_2412MHz

Mode
ANT
Pol. Horizontal
WLE\IeHdBIIme]
1138
95
e ORI
5.0
1
448
Peak
15
163
I . 162, 2388, M, M40
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 2386.5 54.44 74.00 -19.% 4269 3102 6.6 307 600 M 152 PEAC
WLE\IeHdBIIme]
1138
95
B3
5.0
CCPART 15C (AVE)
[y L/
Av
9 15
163
I . 162, 2388, M, M40
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 2389.30 42.45 54,00 -11.55 30.66 32.85 6.60 32.86 6.00 300 252 AVERAGE

CDD 1+2

Fundamental

11"Le\ielidlallwm)
1138

1
95
i RCPRTIR
5.
waM
15
163
1o 1400, 1800, 200. 2600, 3000

Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dBfm B B B o deg

1 241000 104,58 ------ -=--- 9258 LA 6.6 LB 600 30 250 PEAK
11"Le\ielidlallwm)

1138

w5 W

B3

5.

FCCPARTA5C (AVG)
4&.&\MM_JL_W__H
15
163

1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 WL 95,27 ---en -oees 83,27 .22 6.62 3284 6.00 300 252 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C44 of C72



ssamranas. FCC RF Test Report Report No. : FR382801C
16
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_Partial RU 26/0_2412MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B FUPART5C B3 FELPARTC
5.0 y M 5.
1
Mo " " y bl s
s T BRI it et
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 3471 5537 74.00-18.63 4403 3L 653 3193 600 11 360 PEAC 1 241000 103,09 ------ ----- 9109 L1 6.6 L4 600 291 360 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCCPART A5C (AVG) FCCPARTA5C (AVG)
s 1 \ s e —
Avg M_r_,_,._J
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.04 4258 54.00 -11.42 30.79 3105 6.60 32.80 6.00 297 360 AVERAGE 1 M0 9385 -----n -oo- BlLE3 3.1 6.6 L4 600 290 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C45 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



ssamranas. FCC RF Test Report Report No. : FR382801C
17
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_Partial RU52/37_2412MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
B , FCCPART ¢ B3 FELPARTC
Ir
5.0 1 / M 5.
M i, | i 7 A i Wm
44 4&3M
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238154 %77 74.00-17.3 45.09 319 659 387 600 3@ 187 PEAC 1 4000 105,20 ------ -=--- 9.1 3L 6.6 LM 600 30 187 PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
s s W
B3 B3
5.0 5.
FCCPART 45C AVG) FCCPARTA5C (AVG)
448 i | 4&8!“/_/_,_.,-“———J
Avg
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.80 4258 34.00 -11.42 30.78 3106 6.60 32.80 6.00 30 187 AVERAGE 1 MW 9540 s oeeee B3.42 3.1 6.6 L4 600 300 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C46 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

17
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_Partial RU52/37_2412MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
fhd ORI i RCPRTIR
5.0 5.
1 WWWW
448 ' 48
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 3771 %457 74.00-19.43 43,00 3L7 657 3089 600 1T B PEAK 1 241000 102,95 ------ -=--- 9.9 LM 663 38 6B 1D B PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
ICCPART 15C (AVE) FCCPARTA5C (AVG)
[y | ] 4&.&M~J ———
Avg
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.% 42.43 3400 -11.57 30.63 3106 6.60 3286 600 1T B AVERAGE 1 M0 9339 ---en ooeee BLI LA 68 LM 6B 1D 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C47 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA
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18
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_Partial RU106/53_2412MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
fhd FOPRTIR i RCPRTIR
5.0 5.
1
‘ et " Sttt tiot 1
st - il W)
488 4&3M
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238774 9566 74.00 -18.34 43.89 3103 6.60 3280 600 3 244 PEAC 1 241000 103,84 ------ ----- S L1 6.6 L4 600 30 244 PEAC
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 {
B3 B3
5.0 5.
FCCPART 15C (AVG) FCCPARTA5C (AVG)
Avg
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238851 4250 5400 -11.43 30.74 3104 6.60 3080 6.00 300 244 AVERAGE 1 4.0 94.86 ------ - B.86 L1 6.6 L4 600 300 244 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



ssamranas. FCC RF Test Report Report No. : FR382801C
18
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_Partial RU106/53_2412MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B bCORT IR B3 FELPARTC
) A ,.Wn.'mw/ M\\A/m )
1
bt M y o s
" " [ R VMR P ettt
Peak
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238150 5454 74.00 -19.40 4288 3194 659 387 600 104 199 PEAC 1 241000 103.45 ------ -=--- B4l 3L 6.3 3083 600 104 290 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCCART A5C AVG) FCCPARTA5C (AVG)
448 i ) 48
Avg vwv—f‘—’_"’_'J
15 15
163 163
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238943 42.43 3400 -11.57 30.64 3105 6.60 30.80 6.00 104 190 AVERAGE 1 4.0 9399 ------ - BlLBe 324 6.63 3083 6.00 104 290 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C49 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU26/8_2462MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 : 5.
Y Y m W
448 48
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 48.9 5.5 74.00-17.75 43.34 3L79 674 3062 600 30 BPEA 1 2462.00 106,55 ------ ------ 93.84 3166 671 3266 600 3@ QPEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 1 48 R
Av W/_._f-~—"‘
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249350 43.56 54.00 -10.4 30.50 3LB9 675 3138 600 30 O AVERAGE 1 46000 97.83 ------ ----- B.09 3168 6.72 3266 600 30 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA
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Report No. : FR382801C

19
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU26/8_2462MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 i
95 95
B ; FECPART ¢ B3 FELPARTC
B0 WM 1 B0
m{ldmlmu St gsrtne il vt " bttt i
448 48
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 493,00 573 74.00 -17.7 43,74 3LB4 675 3060 600 121 170 PEAC 1 2460.00 107,03 ------ ----- 9.3 3166 671 3266 6.00 11 270 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 1 48
(RN A——
Av W
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249920 4354 5400 -10.45 30.48 3LB9 675 3138 600 121 170 AVERAGE 1 246008 9801 ------ - 85.30 3166 671 32.66 6.00 121 270 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C51 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial RU52/40_2462MHz

Mode
ANT
Pol. Horizontal
WLE\IeHdBIIme]
1138
95
e ORI
5.0
1
Ty I i, Jud "
448
Peak
15
163
22 U6 Ut 248 U4 500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 249080 %6.12 74.00 -17.88 43.13 3L.B4 675 360 600 330 BPEA
WLE\IeHdBIIme]
1138
95
B3
5.0
FCC PART 45C AVG)
448 1
Av
9 15
163
22 U6 Ut 248 U4 500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 249,25 43.64 5400 -10.36 30.30 3LB9 675 3139 600 3@ O AVERAGE

CDD 1+2

Fundamental
11"Le\ielidlallwm)
1138
1
95
i FCPT1C
5.
88 W
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 2462.00 105,30 ------ ----- 92.59 3L66 671 3266 600 3@ QPEA
11"Le\ielidlallwm)
1138
5 L
B3
5.
FCCPARTA5C (AVG)
48
\/‘»W_f—‘—‘/-»ﬂ_/‘ I
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 246000 9.85 ------ === B3.34 3166 671 32.66 6.00 30 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C52 of C72
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20
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU52/40_2462MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
e ORI i FCPT1C
5.0 5.
M ! W
h Aoolebi it ” i
448 48
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249377 5608 74.00 -17.90 43.08 3185 675 3068 600 121 169 PEAK 1 2462.00 108,62 ------ ------ 9.91 366 671 3266 6.00 11 269 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
ik ik !
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
448 48
—
Av M—"’J
9 15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2499.% 4358 54.00 -10.42 30.50 3190 676 3258 600 121 169 AVERAGE 1 246000 9.53 ------ ----- B3.82 3166 671 32.66 6.B0 121 269 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C53 of C72
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Report No. : FR382801C

21
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU106/54_2462MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 |
95 95
fhd ORI i RCPRTIR
B0 M 1 B0
T Whendorusnalyianido Wt
448 48
Peak
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 249154 5673 74.00 -17.07 4373 3LB4 674 360 600 3l B PEAK 1 246,00 104,51 -----v ---o- 9177 368 672 366 600 3L B PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
w5 w5 1
B3 B3
5.0 5.
FCC PART 45C AVG) FCCPARTA5C (AVG)
[y . 1 [ e
Avg vm,—"'—”‘“"'/J
15 15
163 163
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 493,801 43.59 34.00 -10.41 30.54 389 675 3139 600 3l B AVERAGE 1 246000 95,34 ----v -ooee BL.63 366 671 366 600 3L 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial RU106/54_2462MHz

Mode
ANT
Pol. Vertical
WLE\IeHdBIIme]
1138
95
e ORI
B0 M
1 IR e 1.. o
448
Peak
15
163
22 U6 Ut 248 U4 500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 249593 56.09 74.00 -17.91 43.06 3LE7 675 3139 600 12 169 PEAK
WLE\IeHdBIIme]
1138
95
B3
5.0
FCC PART 45C AVG)
[y S 1
Av
9 15
163
22 U6 Ut 248 U4 500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

B dw dBm B B B oo deg
1 499,77 43.5 54.00 -10.44 30.48 32.90 676 3258 6.80 122 260 AVERAGE

CDD 1+2

Fundamental
11"Le\ielidlallwm)
1138
1
95
i FCPT1C
5.
45
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 246,00 105,41 ------ -=--- 9270 3166 671 32.66 6.00 121 269 PEAK
11"Le\ielidlallwm)
1138
5 L
B3
5.
FCCPARTA5C (AVG)
4B.BM~_’~_'_/J Lm,_#
15
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 246000 9.15 ------ === B3.47 3164 671 3L67T 600 121 269 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C55 of C72



srorronas. FCC RF Test Report

Report No. : FR382801C

22
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH03_2422MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
e ORI i FCPT1C
5.0 i 5.
W g gl ¥ bttty WW
u i SR st s
Peak
15 15
163 163
I 034 1548 1 2956 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238650 57.93 74.00 -16.07 46.19 3LBL 6.0 3087 600 384 4B PEAC 1 41,00 105,30 ------ -=--- 9.1 LB 6.6 3Bl 600 384 240 PEAC
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCCPARTA5C (AVG)
448 1 48 ————
AV M“—“
9 15 15
163 163
I 034 1548 1 2956 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 23850 4544 3400 -B.%6 3373 3LO7 659 3LET 600 384 148 AVERAGE 1 UDW 9307 ----- -oee B0.86 3134 6.5 3L78 600 384 240 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA

Page Number : C56 of C72
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Pol. Horizontal Fundamental
mLﬂel(dB!le)
1138
75 \
k|
i \ FUPARTISE
650 \»\
1
J‘WJM'JKW R o bt el
48
Peak Blank
5
16
un Ug U532 ity Ush4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 248518 56.69 74.00 -17.31 43.79 3278 6.74 3262 6.0 334 248 PEAK

Lol

113§

B "f\\/m\

\ FCC PART 15C [AVE)

m T ity
Avg Blank
5
16
un Ug U532 ity Ush4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 499,77 4513 %4.00 -8.67 32.85 32.90 676 3258 6.00 304 249 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C57 of C72
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA
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22
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH03_2422MHz
ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
fhd ORI i RCPRTIR
5.0 i 5.
Peak
15 15
163 163
I 034 1548 1 2956 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2387.84 5696 74.00 -17.04 45,19 3103 6.60 3286 600 100 32 PEA 1 41,00 10146 ------ === 8.3 3L36 6.5 3178 600 100 32 PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCCPARTA5C (AVG)
448 1 48 ]
Av M
9 15 15
163 163
I 034 1548 1 2956 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 238974 45.04 3400 -B.% 33.24 3106 6.6 32.80 6.00 100 32 AVERAGE 1 MW 9153 ---en oeeee W07 33 666 LT 600 100 32 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C58 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA
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Pol. Vertical Fundamental
mLﬂel(dB!le)
1138
! M
97"‘,)" W i \
k|
i | FUPARTISE
650 \k
W"M‘N« i \ i shengitl 41.4 T
" ;
Peak Blank
5
16
un Ug U532 ity Ush4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 24933 56.20 74.00 -17.80 43.5 32.82 6.74 3261 6.00 108 32 PEA

Lol

113§

| FOCBART 15 AV
48 N 1

Avg Blank

umn Uik 532 24688 34 00
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 498,28 44.97 %4.00 -9.03 3192 32.89 675 3259 6.00 109 32 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C59 of C72
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Vertical
11“mel(dBlJ‘ﬂrn) 170 L6¥el (dBuVim)
1050 105,
%00 i
760! F Pﬂm . F PM
i FCCPART FECAVG) B0
FCC PART {5C VG|
el 1 .2 s wmwmwww o)
AMWMWW 8 1 - 2 s et At
Peak et i
n 0
Avg 140!
150 "
3000 000, 9000, 12000, 16000, 18000
Frequency (MHz) 3000 G000, 9000, 12000, 15000, 18000
Freauency (MH)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp Ao APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBul/m dBuv/m  d8 BV dBm B B A8 m deg -
1 434,00 44.12 74.80 -19.88 6132 3420 9.49 60.89 .00 - - PEAK Mz dwu/m duv/m 8 dBW dB/m B dB oAb o deg
1726600 46.23 74.80 -20.77 59.85 39.74 1L.67 6023 Q.00 300 @ PEAK 1 434408 42.92 74.00 -31.88 6012 3428 9.49 6039 8.0 - --- PEAC
37266.00 34.45 54.00 -19.57 47.42 39.63 1L.6B 60.28 .00 300 @ AVERAGE 172600 4478 7400 -19.22 §7.60 3574 ILE7 6053 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C60 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



sranran as. FCC RF Test Report

Report No. : FR382801C

Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) 0 Level (dBuVim)
904 904
751 FCCPART{5C] T FCCPARTA5C|
e FCCPART 5L (5] g FCCPIRTEC ()
AF[I 1 Y " s Ww AF 1 2 Sl J b . MWW
o R
Peak s ™1
Bl g
Avg
150 1,
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedimddn & BN Bh & B @B w g Wdnddn & BN Bh & B @B o i
1 487400 43.38 74.80 -30.62 60.53 34.28 9.52 6087 Q.08 - --- PEAK 1 4574.08 43.62 74.80 -30.98 60.17 34.28 9.52 60.87 .8 --- - PEAK
1 731100 4594 74.00 -28.06 5694 35.64 169 60.33 0.00 PEAK v 731100 4537 74.80 -28.63 5837 35.64 1169 6033 0.0 --- - PEAC
Sporton International Inc. (Kunshan) Page Number : C61 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



srorronas. FCC RF Test Report

Report No. : FR382801C

24
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH09_2452MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138 1
95 95
fhd ORI i RCPRTIR
5.0 5.
1
" FYINTR I I o, ‘l )
448 48
Peak
15 15
163 163
I 1034 1668 %2 Un6 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 51639 5505 74.00-18.95 .77 3L77 649 3198 600 M1 37 PEA 1 2450.00 104,94 -----v -ooeen 9.4 35 669 LTl 600 M1 37 PEA
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCC PART A5C (AVG) FCCPARTA5C (AVG)
[y ) 4B.BWN_/‘_”__J ——
Avg
15 15
163 163
I 1034 1668 %2 Un6 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.3% 4282 34.00 -10.13 3103 3105 6.60 30.80 6.00 241 37 AVERAGE 1 245000 93.70 ------ === BLIZ LS 669 3LVl 600 M1 37 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C62 of C72

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR382801C

Pol. Horizontal Fundamental
mLeveI(dB!le)
1138
Sl
w5 btttk
03
1 FCCPART 1C]
650 \““
\'"h ) ol 11!__‘ el
48
Peak Blank
5
16
Ui Uet§ U2 4804 U4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 49165 57.33 74.00 -16.67 44.36 32.83 6.74 3208 6.0 242 37 PEA

1HL&W!I(tll!ll\l'lln)
1138
5
f-—\_.—~-"'_"‘--...______,_._‘\
03
650 \
\ FCC PART 15C [AVE)
48 1
Avg Blank
5
16
Ui Uet§ U2 4804 U4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 2489.39 4458 %4.00 -9.42 3163 32.82 674 3261 6.00 242 37 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C63 of C72
TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA



seanron cas. FCC RF Test Report Report No. : FR382801C

24
Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_2452MHz

ANT CDD 1+2
Pol. Vertical Fundamental
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
1
95 95
e ORI i FCPT1C
5.0 | 5.
T [k I ndp d, 1y o
Ty 4&3_M
Peak
15 15
163 163
I 1034 1668 %2 Un6 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2387.% 5576 74.00 -18.4 43.99 3103 6.6 3286 6.00 146 183 PEAC 1 2450.00 103 81 ------ ----- 9133 3L 6.9 3L7L 600 146 283 PEAK
WLE\IeHdBIIme] 11"Le\ielidlallwm)
1138 1138
95 95 1
B3 B3
5.0 5.
FCC PART A5C (AVG) FCCPARTA5C (AVG)
448 1 48 [ —
Av Mfﬂ*J
9 15 15
163 163
I 1034 1668 %2 Un6 M 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 2389.66 42.65 54.00 -11.35 30.8% 3106 6.60 32.80 6.00 146 183 AVERAGE 1245000 9261 ------ ----- B0.13 3150 6.9 3LVl 600 146 283 AVERAGE
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Pol. Vertical Fundamental

Lol

113§

B
Y FCC PART15C]

al g ,
Peak Blank

5

16

Ui Uet§ U2 4804 U4 2500

Frequency (Mz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 48517 56,19 74.00 -17.81 43.29 32.78 6.74 3262 6.0 146 283 PEAK

1HL&W!I(tll!ll\l'lln)
1138
5
h""'\—""'ﬂ_'_\_-""‘x..._,_.-—'-'_\
03
650 \
\ FCC PART 15C [AVE)
m 4
Avg Blank
5
16
Ui Uet§ U2 4804 U4 2500
Frequency (Mz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 48354 4429 %400 -9.71 3142 3277 673 3263 6.0 146 283 AVERAGE
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Pol. Horizontal Vertical
1.mLmneI(lIBu‘ﬂm) 1 Level (dBuVim)
1050 105,
900 900
. FOC PART 15C) T FCC PART 15C)
60.
il RECPART 50 AT RCPRT ]
Lot ) { 2 o WMW bt
1 st et 15 _— kel
45.0 ™ Frettly i L) MM
Peak Faar 4
T 300
Avg -
150 '
3000 6000. 9000, 12000, 15000 18000
3000 G000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwy/nddv/m 48 B dBm B B A8 o deg
Mz dBulfn dBuV/m  dB dBWV B A8 B OB o dg 1 4904.00 43.93 74.80 -30.07 6L.G3 3420 055 6085 0.0 - --- PEAC
1 490400 43.85 74.86 -30.15 60.95 34.28 9.55 6085 Q.08 - --- PEAK 1 73%6.00 46.15 74.00 -27.75 S9.18 35.79 IL7L 6043 @0 1ee 2 PEAK
17600 4410 7400 -19.88 57.05 35,79 ILTL 6043 0.0 - --- PEMK 3O736.00 3431 54.00 -19.69 47.30 35.66 1169 60.34 0.00 100 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C72

TEL : +86-512-57900158
FCC ID: 2AJOR2101SAA





